
41

Contents
Previous 

Page
First 
Page

Next 
Page

Previous 
View

Fig 6.2  Vision 11 Pan and Tilt Head - Main Unit Assembly

V11_IP02

28

2 3 4 5 6 7

18

19

9

10
11

12

13

14

15

16

17

8

26
27

21

46

23

24
25

22

20

11

293031323334353637

41

39

40

7

1

42

43

44

45

38



42

Contents
Previous 

Page
First 
Page

Next 
Page

Previous 
View

Fig 6.2  Vision 11 Pan and Tilt Head - Main Unit Assembly

Item
No.

Part 
No. Nomenclature Qty

1 3441-208 Platform 1

2 M801-048 Dowel pin, 5 mm dia x 12 mm lg 1

3 3442-206 Serial No. label 1

4 M004-103 Screw, Pozi csk hd, M3 x 8 mm lg 1

5 3431-338 Platform clamp knob 1

6 3441-238 Slide clamp shaft 1

7 M005-718 Screw, skt cap hd, M4 x 12 mm lg 4

8 3375-229 Slide clamp block 1

9 J532-109 Compression spring 1

10 3441-219 Slide release 1

11 M005-706 Screw, skt cap hd, M4 x 16 mm lg 3

12 3441-252 Blanking plug 1

13 3442-13 Tilt drag unit (Fig 6.4) 1

14 P602-021 Bearing thrust washer 2

15 P602-020 Thrust bearing 1

16 3390-232 Spiral ring 1

17 3431-16 Balance knob moulding assembly 1

18 3441-210 Pan brake calliper 1

19 3441-232 Inner brake pad (pan) 2

20 3441-233 Outer brake pad (pan) 1

21 3441-12 Pan drag unit assembly (Fig 6.3) 1

22 M006-704 Screw, skt cap hd, M5 x 16 mm lg 1

23 3442-14 Tilt brake unit (Fig 6.5) 1

24 3431-336* Brake knob 1

25 J532-192* Compression spring 1

26 3431-337* Brake knob stop 1

27 3441-236 Brake shaft (pan) 1

28 P600-012 Bearing needle roller 1

29 3442-202 Adjustment slide 1

30 M801-021 Dowel pin, 6 mm dia x 20 mm lg 1

31 P001-020 Glacier DU bearing, 6 mm bore x 8 mmx8 mm 1


